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CYLINDER HEAD

18522

Pos Part Number Description Additional Text Quantity

1* 7663602004424 Cylinder head cpl. 1.00

2* 76630036000 CYLINDER HEAD GASKET Ø105 1.00

3 0474050100 GROOVED PIN DIN1474 5X10 2.00

4 0835080256 STUD DIN0835-M 8X25 10.9 2.00

5* 76636026001 VALVE GUIDE 6MM 2.00

6* 61236025001 VALVE GIUDE INTAKE 6MM 2.00



7 60036078050 SHIM 10,2X19X1,5MM 05 4.00

8 75036079000 CYLINDERHEAD SCREW M10X168WS14 4.00

9* 79435047000 water temperature sensor 1.00

10 0770100020 o-ring 10.00x2.00 silicone ONLY FOR LC4
ADVENTURE

1.00

11* 0913080060S THREAD PIN DIN913-M8X6 PRE30 2.00

12* 0979060160 Cylinder pin DIN7979 6x16 2.00

13 59030296000 SCREW PLUG 1.00

14* 76636053000 VALVE COVER GASKET 1.00

15* 7663605200033 VALVE COVER 1.00

16* 0025060806 HH COLLAR SCREW M6X80 TX30 2.00

17* 0025060906 HH COLLAR SCREW M6X90 TX30 2.00

19* 78036054100 VALVE COVER SCREW 3.00

20 75036055000 valve mechanism cover screw 1.00

21 75036052010 decoupling element 4.00

22* 27036044000 Rubber sleeve 1.00

23 75036047000 HOSE CLAMP GEMI 70MM 1.00

24* 61336048000 HOSE CLAMP GEMI 75 1.00

25* 60036023200 VACUUM CONNECTION M6/0.75MM 1.00

26 0025060256 HH collar screw M6x25 TX30 2.00

27* 60030063050 oil jet 50 M5 3.00

29* 27030088000 Pre-formed hose 1.00

30 00049200121 CLAMP STD DN20 1.00

31 00049210121 CLAMP 21X12 STD-DES 1.00

32* 76636065000 RESONATOR ASSY. 1.00

33* 69004060050 Chain slider bushing 2.00

34* 0770116241 O-RING 11,3 X2,4 SILICON 2.00

35* 0025060126 HH collar screw M6x12 TX30 2.00
* = New part


